Western Kentucky University

TopSCHOLAR®

Cumberland County Industrial Reports for Kentucky Counties

1988

Industrial Resources - Cumberland County

Kentucky Library Research Collections
Western Kentucky University, spcol@wku.edu

Follow this and additional works at: https://digitalcommons.wku.edu/cumberland cty

b Part of the Business Administration, Management, and Operations Commons, Growth and
Development Commons, and the Infrastructure Commons

Recommended Citation

Kentucky Library Research Collections, "Industrial Resources - Cumberland County" (1988). Cumberland County. Paper S.
https://digitalcommons.wku.edu/cumberland_cty/$S

This Report is brought to you for free and open access by TopSCHOLAR®. It has been accepted for inclusion in Cumberland County by an authorized
[...]
Bowling Green, Kentucky
Glasgow, Kentucky

Somerset, Kentucky

Albany, Kentucky
Tompkinsville, Kentucky

Horse Cave, Kentucky
Horse Cave, Kentucky
Bowling Green, Kentucky
Bowling Green, Kentucky

Bowling Green, Kentucky

Mileage from
Burkesville

70

72
88

72
39
133
145
146
72
39
70

18
29

54

54

72

72

72

Sources: Kentucky Department of Economic Development, Kentucky Directory of
Selected Industrial Services, 1987; Division of Research and Planning.

12




TRANSPORTATION

Rail

Line nearest Burkesville - The nearest rail service is provided by
CSX Transportation at Glasgow, 39 miles west of Burkesville. The
privately-owned Glasgow Railroad is operated by CSX Transportation.

For details on routing, schedules, rates, and services contact:

Manager

Industrial Development
CSX Transportation

908 West Broadway

P. O. Box 2157

Louisville, Kentucky 40201
(502) 587-7746

Highways

Burkesville is served by Kentucky Highway 90, a "AAA"-rated
(80,000-pound gross load limit) trucking highway, and by Kentucky Highway 61,
which is "AAA"-rated south of Burkesville. Burkesville is 14 miles west of U.S.
Highway 127 and 31 miles southeast of an interchange of the Cumberland
Parkway, a multilane toll road. Kentucky 90 and the Cumberland Parkway
provide access to Interstate 65 approximately 50 miles west of Burkesville,
Kentucky 90 is part of the Appalachian Highway System network which provides
Burkesville with access to Interstate 75, 74 miles northeast of the city.
Construction of an improved access route from Burkesville to Interstate 40
south of the state line is under way.

Truck Service
American Freight Systems, Inc.* Overnite Transportation Company**
Averitt Express, Inc.** Sanders & Leigh Truck Line**
Jones Truck Lines, Inc.** Yellow Freight Systems, Inc.**

Manning Motor Express, Inc.**

* Interstate service only.
** Interstate and intrastate service.
Source: American Motor Carrier Directory, Spring 1988.

13



HIGHWAY MILES AND TRUCK TRANSIT TIME IN DAYS FROM
BURKESVILLE, KENTUCKY, TO SELECTED MARKET CENTERS

Delivery Delivery

Highway Time Highway Time
City Miles TL City Miles TL
Atlanta, GA 3756 1 Los Angeles, CA 2,158 4
Baltimore MD 687 2 Louisville, KY 145 1
Birmingham, AL 329 1 Nashville, TN 133 1
Chicago, IL 437 1 New Orleans, LA 650 2
Cincinnati, OH 224 1 New York, NY 849 2
Cleveland, OH 463 1 Pittsburgh, PA 489 p |
Detroit, MI 483 2 St. Louis, MO 350 1
Knoxville, TN 191 1

Note: Mileage computations are via the best interstate or primary highways, not
necessarily the most direct route of travel.
Sources: Rand McNally Deluxe Motor Carriers’ Road Atlas, 1987. Official

Kentucky Mileage Map, 1980. Delivery time - Overnite Transportation Company,

P. O. Box 236, East Bernstadt, Kentucky 40729.

Air

Location:

Runway:
Length:
Traffic
Control:
Lighting:
Services:

Air Freight
Service:

Local*

Albany-Spring Creek Airport

4 miles southwest of Albany, Kentucky:;
22 miles southeast of Burkesville

1 paved

2,600 feet

Wind sock

Runway lights, sunset to sunrise

Fuel - 100LL; minor A & P repairs, part-time; tie-
down; hangar; charter pilot, part-time; flight
training; taxi, motel, restaurant

Chartered air freight services must be arranged

(Continued)

* A Clinton-Cumberland County airport board was recently formed for the
purpose of developing a new joint local airport. A site has been selected and the
masterplan completed. Construction will begin as funds become available.

14




Location:

Runways:
Length:

Traffic
Control:

Lighting:

Services:

Air Freight
Service:

Location:

Runways:
Length:

Traffic
Control:

Lighting:

Services:

Air Freight
Service:

Nearest Scheduled Commercial Airline Services

Standiford Field

4 miles southeast of center of Louisville, Kentucky;
140 miles north of Burkesville

2 paved

10,000 feet; 7,250 feet

Control Tower

Runways, obstructions, beacon and approach; touch-
down lights and center line on one runway

American Airlines, Delta, Eastern, Piedmont,
Northwest, TWA, United, USAir, Jetstream,
Allegheny Commuter, Comair, Braniff; fuel - 100
and jet-A; major A & P repairs, major Avionics
repairs, APU, charter, oxygen, U.S. Customs; taxi,
car rentals, limousine, courtesy car, public
transit; Weather Bureau, restaurant, snack bar,
gift shop, USO, bank

Air freight terminal

Bluegrass Airport

4 miles west of Lexington, Kentucky;
147 miles northeast of Burkesville

2 paved

7,000 feet; 3,500 feet

Control tower

Approach lighting system, beacon, runways and
obstructions lighted, VASI ‘

Delta, Piedmont, USAir, Allegheny Commuter, TWA,
Jetstream United Express, Eastern Metro, Comair,
American Eagle; fuel - 100LL and jet-A; hangars,
tie-downs; major A & P repairs; major Avionics
repairs; APU, charter, flight instruction, oxygen,
plane rentals, survival equipment; taxi,
limousine, car rentals, courtesy car, weather
information; restaurant, snack bar

Air freight terminal

(Continued)

15



Nashville Metropolitan Airport

Location: 6 miles southeast of Nashville, Tennessee;
139 miles southwest of Burkesville

Runways: 3 paved

Length: 8,500 feet; 7,700 feet; 4,300 feet
Traffic

Control: Control tower
Lighting: Beacon, runway
Services: American, Delta, Eastern, Pan Am, Piedmont,

Northwest, TWA, United, USAir, Allegheny Commuter,
Southwest, Comair, Braniff, American Eagle; fuel -
100LL, jet-A; tie-downs, hangars; major A & P
repairs, major Avionics repairs; APU, charter,
flight instruction, oxygen, plane rental, survival
equipment, U.S. Customs; taxi, limousine, car
rental, courtesy car, public transit; weather
information; restaurants, snack bars, hotel,
business center

Air Freight

Service: Air freight terminal

Air Express Service
Several major companies offer air express services in Kentucky. These
companies provide a quick means of shipping small to medium-sized packages
expeditiously.
Water
The nearest navigable waterway is the Cumberland River at Celina,

Tennessee, 25 miles south of Burkesville, where a 9-foot navigation channel
begins.

16



Electricity

POWER AND FUEL

Company serving Burkesville and Cumberland County - Tri-County Electric
Membership Corporation
Source of power - Tennessee Valley Authority
For industrial rates contact:

Natural Gas

South Kentucky Industrial Development
Association, Inc.

P. O. Box 726

Hopkinsville, Kentucky 42240

(502) 885-5392

and/or

Tri-County Electric Membership
Corporation

405 College Street

P. O. Box 40

Lafayette, Tennessee 37083

(615) 666-2111

Plans are being made to provide natural gas service to Burkesville. Four-
and six-inch mains will be run to Burkesville by Ken-Gas of Kentucky, Inc. The
city’s industrial site will be included in the service area. Service is scheduled to
begin during the fall of 1988.

17



WATER AND SEWERAGE

Public Water Supply

Company serving Burkesville - Burkesville Municipal Water Works*

City Hall
P. O. Box 177
Burkesville, Kentucky 42717
(502) 864-4141

Source - Cumberland River

Treatment plant capacity - 504,000 gallons per day

Average daily consumption - 300,000 gallons

Peak daily consumption - 410,000 gallons

Treatment processes - Rapid mix, coagulation, flocculation, sedimentation,

filtration, chlorination, and fluoridation

Storage capacity - 958,000 gallons, including clear well

Size lines - 2 through 10 inches

Water pressure - 40 psi to 100 psi

MONTHLY WATER RATES

Inside City

First 2,000 gallons $5.85 (Minimum)
Next 13,000 gallons 1.95 per M gallons
Next 15,000 gallons 1.70 per M gallons
All over 30,000 gallons 1.55 per M gallons

Outside City

First 2,000 gallons $11.60 (Minimum)

Next 3,000 gallons 2.90 per M gallons
Next 5,000 gallons 2.35 per M gallons
All over 10,000 gallons 1.45 per M gallons

Tap-on charge:

Meter Size Inside City Outside City
5/8-inch x 3/4-inch $ 150 $ 200
3/4-inch 175 250
1-inch 275 300
1 1/2-inch 375 500
2-inch 575 1,000
3-inch 1,000 1,500

* Plans are currently under way to construct a new water treatment plant. This
additional plant will have a capacity of over 500,000 gpd and will cost
approximately $750,000. Completion is scheduled for the spring of 1989.

18



Name of water district - Marrowbone Water District
P. O. Box 112
Marrowbone, Kentucky 42759
(502) 864-3133
Area served - Marrowbone Valley, Little Renox, Big Renox, Bakerton
Date when water district began operating - December 1968
Source of raw water - Cumberland River
Capacity of treatment plant - 203,000 gallons per day
Treatment processes - Rapid mix, coagulation, flocculation, sedimentation,
filtration, chlorination, fluoridation
Average amount of water used in a 24-hour period - 140,000 gallons
Peak amount of water used in a 24-hour period - 200,000 gallons
Storage capacity - 300,000 gallons (including clear well)
Size lines - 8, 6, 4, 3, and 2 inches
Water pressure - 50 psi to 100 psi

MONTHLY WATER RATES

First 2,000 gallons $6.85 (Minimum)

Next 2,000 gallons 2.25 per M gallons
Next 2,000 gallons 1.95 per M gallons
Next 4,000 gallons 1.60 per M gallons
Next 10,000 gallons 1.40 per M gallons
All over 20,000 gallons 1.20 per M gallons

Tap-on charge:

5/8- x 3/4-inch meter - $300
1-inch meter - $600

Name of water district - South Cumberland Water District
P. O. Box 177
Burkesville, Kentucky 42717
(502) 864-4141
Area served - Southern Cumberland County
Date when water district began operating - 1976
Source of supply of treated water - Burkesville Municipal Water Works
Average amount of water used in a 24-hour period - 125,000 gallons
Peak amount of water used in a 24-hour period - 150,000 gallons
Storage capacity - 200,000 gallons
Size lines - 2 through 8 inches
Water pressure - 30 psi to 100 psi

(Continued)

19



MONTHLY WATER RATES

5/8- x 3/4-inch and 3/4-inch meters:

First 2,000 gallons $10.20 (Minimum)

Next 3,000 gallons 3.75 per M gallons
Next 5,000 gallons 2.70 per M gallons
All over 10,000 gallons 1.70 per M gallons

1-inch meter:

First 5,000 gallons $25.50 (Minimum)
Next 5,000 gallons 2.70 per M gallons
All over 10,000 gallons 1.70 per M gallons

1 1/2-inch meter:

First 12,500 gallons $63.75 (Minimum)
All over 12,500 gallons 1.70 per M gallons

2-inch meter:

First 25,000 gallons $127.50 (Minimum)
All over 25,000 gallons 1.70 per M gallons

Tap-on charge:

Meter Size

5/8- x 3/4-inch or 3/4-inch $300
1-inch 375
1 1/2-inch 735
2-inch or larger Actual cost of installation
Sewerage
Company serving Burkesville - Burkesville Municipal Waste Water
City Hall
P. O. Box 177

Burkesville, Kentucky 42717
(502) 864-4141

Design capacity - 250,000 gallons per day

Average daily flow - 185,000 gallons

Type of treatment - Secondary

Treatment processes - Screening, grit removal, extended aeration,

activated sludge, chlorination, sludge drying beds

Treated effluent discharged into - Cumberland River

Size of sanitary mains - 6, 8, and 10 inches

Size of storm mains - 12 through 30 inches

(Continued)

20




Monthly rates - Based on water usage:

First 2,000 gallons $4.10 (Minimum)

Next 13,000 gallons 1.50 per M gallons
Next 15,000 gallons 1.25 per M gallons
All over 30,000 gallons 1.10 per M gallons

A surcharge is assessed to customers discharging waste water with BOD
and SS concentrations in excess of 240 mg/1.

Tap-on charge: None

21



CLIMATE

Cumberland County

Temperature

Normal (30-year record) 58.80 degrees
Average annual 1986 59.50 degrees
Record highest, September 1954 (45-year record) 103.00 degrees
Record lowest, January 1985 (45-year record) -24.00 degrees
Normal heating degree days (30-year record) 3,658

(Heating degree day totals are the sums of
negative departures of average daily
temperatures from 65 degrees F.)

Precipitation

Normal (30-year record) 47.29 inches
Mean annual snowfall (30-year record) 12.40 inches
Total precipitation 1986 32.48 inches
Mean number days precipitation (.01 inch or more)
(44-year record) 126.50
Mean number days thunderstorms (44-year record) 46.80
Prevailing winds (through 1963) Northeast

Relative Humidity (26-year record)

1 a.m. 80 percent
7 a.m. 85 percent
1 p.m. 59 percent
7 p.m. 63 percent

Source: U.S. Department of Commerce, Environmental Science Services
Administration, Climatological Data, 1986. Station of record: Knoxville,
Tennessee.

22



LOCAL GOVERNMENT

Structure

Burkesville is served by a mayor and six council members. The mayor is
elected to a four-year term and the council members serve two-year terms.
Cumberland County is served by a county judge/executive and eight
magistrates. The county judge and magistrates serve four-year terms.

Planning and Zoning

City agency - Planning and Zoning Commission of Burkesville, Kentucky

Zoning enforced - Within the city of Burkesville

Subdivision regulations enforced - Within the corporate limits of
Burkesville, and one mile beyond

Local codes enforced - Building and housing

Mandatory state codes enforced - Kentucky Plumbing code, National
Electric Code, Kentucky Boiler Regulations and Standards, Kentucky
Building Code (modeled after BOCA code)

Local Fees and Licenses

The City of Burkesville levies an occupational license tax of one percent
on wages and net profits of businesses, with a $200 maximum tax.

A 3 percent tax is levied on utilities receipts for schools in Cumberland
County. Tax is paid by all consumers of utilities as an add-on to the utilities
bills. Exempted are receipts from utilities services that are resold and the
receipts from the sale of energy or energy producing fuels that exceed 3
percent of the cost of production in manufacturing, processing, mining or
refining.

23




State and Local Property Taxes

All property in Kentucky, except items exempted by the state constitution, is
taxed by the state. Property which also may be taxed by local jurisdictions
includes land and buildings, finished goods inventories, automobiles, trucks,
office furniture and office equipment. Local taxing jurisdictions in Kentucky
include counties, cities, and school districts.

All property in Kentucky is assessed at 100 percent of fair cash value.

COMBINED STATE AND LOCAL RATES PER $100 VALUATION, 1987

Site Inside Site Inside
City of Unincorporated
Burkesville Cumberland County
Land and Buildings $0.836 $0.612
Manufacturing
Machinery 0.150 0.150
Pollution Control
Equipment 0.150 0.150
Inventories
Raw materials 0.001 0.001
Goods in Process 0.001 0.001
Finished Goods 0.6183 0.3943
Automobiles & Trucks 1.0703 0.8443
Other Tangible
Personal Property 1.0673 0.8433

Intangibles (Accounts

receivable®, money

in hand, stock,

notes, bonds) 0.250 0.250
Goods Stored in Public

Warehouses in Transit

Status 0.001 0.001
Private Leaseholds in

Industrial Revenue

Bond Financed

Facilities 0.015 0.015

* Accounts receivable are taxed at 85 percent of face value, for an effective
rate of $0.2125 per $100 valuation.

24




Safety

Police Burkesville
Total staff 4
Radio-patrol cars 2
Fire*
Insurance Services Office,

Public Protection

Classification 6
Volunteers 18

Rescue Service

Cumberland County

10

%k

The Cumberland County Rescue Squad and members of the Burkesville
Fire Department provide rescue service to Burkesville and Cumberland County.

Refuse Collection and Disposal

The city of Burkesville’s municipal sanitation department provides refuse
collection and disposal service to Burkesville and to all industries located in the

county.

* Includes copyrighted material of ISO Commercial Risk Services, Inc., with its
permission.
Cumberland County residents receive fire protection service from the
Burkesville Fire Department and the Marrowbone Fire Department.

**x

25




EDUCATION

Public Schools

Cumberland
County*

Total Enrollment
(June 1988) 1,177
Kindergarten 108
Elementary 473
Middle School 283
High School 313

Pupil-Teacher Ratio
(1986-87) 17-1

Percent High School
Graduates to College
(1986-87) 40.7

Expenditures Per Pupil
(1986-87) $2,388.00

Area Colleges and Universities

Location Enrollment Highest Degree
Name (Miles distant) (Fall, 1987) Conferred

Lindsey Wilson

College Columbia (29) 1,030 Baccalaureate
Campbellsville

College Campbellsville (69) 660 Baccalaureate